

# Smoke Test Certificate

**Access Building Products Ltd**  
has commissioned the following test on:

**Product Description** SDS Loft Hatch

**Test Reference** WYC 389347/01

**Date** 2nd September 2017

**Methodology** Laboratory Measurement to BS EN 1634-3: 2004

**Leakage Rate**  
(25Pa)

**Positive Chamber (m<sup>3</sup>/m/h)**  
0.08

**Negative Chamber (m<sup>3</sup>/m/h)**  
0.10

**Test Centre**

Exova  
Chiltern House  
Stocking Lane  
Hughenden Valley  
High Wycombe  
Buckinghamshire  
HP14 4ND  
Tel (0192) 565 5116  
email [cathryn.cooper@bmtrada.com](mailto:cathryn.cooper@bmtrada.com)

**Access Building Products Ltd**

Registered Office  
Unit 86 Marston Moor Business Park,  
Tockwith, YO26 7QF

**E:** [info@accessbuildingproducts.co.uk](mailto:info@accessbuildingproducts.co.uk)  
**T:** 01423 874753

**Mon-Thurs** 8.30-5.00  
**Fri** 8.30-4.30

**Reg No** 5952723

This certification is representative of the original document generated by the actual test certificate produced by the UKAS-Accredited Test Laboratory documented above, for the product detailed above.

This certificate is created to provide sufficient information for the user to evaluate the suitability of the introduced product.

The full UKAS-Accredited Test Report linked to this certificate is available by contacting our offices during the opening hours above.

The original documents are intellectual property of the Access Building Products Ltd.

